FCC ID: 2AB7S-YL5070K00

Appendix G: Band edge measurements

Test Result
RefLevel Result Limit .
TestMode Antenna ChName Frequency[MHZz] [dBm] [dBm] [dBm] Verdict
DH5 Antl Low 2402 5.92 -35.58 <-14.08 PASS
DH5 Antl High 2480 3.77 -42.05 <-16.23 PASS
2DH5 Antl Low 2402 5.45 -36.67 <-14.55 PASS
2DH5 Antl High 2480 3.54 -43.83 <-16.46 PASS
3DH5 Antl Low 2402 3.74 -40.71 <-16.26 PASS
3DH5 Antl High 2480 3.61 -44.12 <-16.39 PASS
DH5 Antl High Hop_2480 3.84 -40.36 <-16.16 PASS
DH5 Antl Low Hop_2402 5.47 -36.23 <-14.53 PASS
2DH5 Antl High Hop 2480 -0.94 -50.1 <-20.94 PASS
2DH5 Antl Low Hop 2402 0.09 -44.94 <-19.91 PASS
3DH5 Antl High Hop_2480 0.73 -42.49 <-19.27 PASS
3DH5 Antl Low Hop 2402 4.84 -38.6 <-15.16 PASS
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FCC ID: 2AB7S-YL5070K00

Appendix H: Conducted Spurious Emission

Test Result
FreqRange RefLevel Result Limit .
TestMode Antenna Frequency[MHZz] [?/IHz]g [dBm] [dBm] [dBm] Verdict
DH5 Antl 2402 30~26500 5.92 -42.71 <-14.08 PASS
DH5 Antl 2441 30~26500 4.04 -43.04 <-15.96 PASS
DH5 Antl 2480 30~26500 3.77 -41.94 <-16.23 PASS
2DH5 Antl 2402 30~26500 5.45 -42 .52 <-14.55 PASS
2DH5 Antl 2441 30~26500 3.76 -43.11 <-16.24 PASS
2DH5 Antl 2480 30~26500 3.54 -42.36 <-16.46 PASS
3DH5 Antl 2402 30~26500 3.74 -42.7 <-16.26 PASS
3DH5 Antl 2441 30~26500 3.77 -42.76 <-16.23 PASS
3DH5 Antl 2480 30~26500 3.61 -42.42 <-16.39 PASS
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Test Graphs
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Appendix I: Reference level measurement

Test Result
TestMode Antenna Freq(MHz) Max.Point[MHz] Result[dBm]
DH5 Antl 2402 2401.99 5.92
DH5 Antl 2441 2441.03 4.03
DH5 Antl 2480 2480.16 3.77
2DH5 Antl 2402 2402.06 5.45
2DH5 Antl 2441 2441.06 3.76
2DH5 Antl 2480 2480.16 3.54
3DH5 Antl 2402 2402.08 3.74
3DH5 Antl 2441 2441.06 3.77
3DH5 Antl 2480 2480.14 3.61
EST Technology Co., Ltd Report No. ESTE-R2312028 Page 63 of 78

EST,




FCC ID: 2AB7S-YL5070K00

Test Graphs
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13. TESTSETUPPHOTO

Radiated Test (Below 1GHz)

Radiated Test (Above 1GHz
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14. EUT PHOTO

External Photos
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External Photos
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External Photos
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External Photos
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Internal Photos
M/N: DMX4710S
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Internal Photos
M/N: DMX4710S
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Internal Photos
M/N: DMX4710S
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Internal Photos
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Internal Photos
M/N: DMX4710S

End of Test Report
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